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SAMPLE TESTED 
 
 
PU foam referenced as «PUR 967». 
 
 
CONDUCTED TEST 

 
 

Fire Resistance test according to EN 1366-4:2006+A1:2010 “Fire resistance tests for 
service installations. Part 4: Linear joint seals”. 
(Classification UNE-EN 13501-3:2007+A1:2010). 
 
 
CONFIGURATION 

 

         
 

RESULT 
 

COMPANY FRIULSIDER S.p.A. 
DI  

ADDRESS 
VIA TRIESTE, 1 
 
33048 SAN GIOVANNI AL NATISONE (ITALIA) 

N  
TEST REPORT No. 13_03139-2-a 

  
TEST DATE 18/03/2013 

CLASSIFICATION:  
EI90 V- X - F- W 10 to 40 

EI180 V- X - F- W 10 to 30 
EI240 V- X - F- W 10 to 20 

This document must be accompanied with the classification report 
13_03139-2-a. 
 
The results obtained in these tests relate only to the samples analyzed in 
this Centre at the date indicated and do not involve a feature of consistency 
in the quality of production. 
 
This document cannot be used in Product Certification Processes. 

 Signed: Izaskun Martínez           
Head of Fire Safety Lab 

date 20/09/2013 
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